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| AE402 HANDLE PRRTS LIST

ITEM DESCRIPTION AB402V QTY
NO. Part No.
1 FRAME ASSEMBLY WA AE402 360324 1
2 WATER TANK 5.5 GAL 360238 1
3 COVER, DRIVE UNIVERSAL AE401 360398 1
9 WASHER 5/16 FENDER 8172020 2
16 NUT-HEX-NYLK, FLG .375"-16 ZP 8165003 8
34 TUBE FRONT BUMPER 360329 1
35 BOLT SHOULDER 3/4 x2.5 360146 2
36 NUT LOCK 5/8-11 THIN 8161046 2
37 BUSHING PIVOT 360183 4
38 BOLT CARRIAGE 3/8-16 x 1.75" 8024061 8
39 COTTER PIN 8197031 4
40 BRACKET LIFT LINK 360246 2
41 PLATE LINKAGE RH LONG WA AE 360328 1
42 PLATE LINKAGE LH LONG WA AE 360327 1
43 WASHER FLAT 3/8 SAE 8172009 12
45 SPRING EXTENSION 360154 2
46 ROD LIFT 360330 2
48 HANDLE UPPER AE 350375 1
50 NUT-HEX-NYLK, FLG .3125"-18 ZP 8165002 8
52 HANDLE LIFT 360296 1
53 CLEVIS PIN 3/8" X 1.625 520119 2
54 BAIL CLUTCH 350374 1
55 CABLE CLUTCH ASSY 360313 1
58 BUMPER RECESS 360298 2
68 TY-WRAP 900407 8
72 CARRIAGE BOLT 5/16-18X1.75 8024043 2
78 WASHER 1/4 SAE 8172007 4
79 LABEL TANK INSTRUCTIONS AE 360025 1
82 HANDLE LOWER WA 360321 2
84 LABEL LIFT HERE 360187 4
85 LABEL WARNING WEIGHT 360188 2
86 FRAME REAR WA 360267 1
87 NUT FLANGE 1/4-20 900453 4
91 TIRE & WHEEL 8" ASSY 360334 2
93 BOLT SHOULDER 3/8 x 1" 360152 2
95 BOLT SHOULDER 3/8 x 2" 360153 2
97 BUSHING SHOULDER NYLON 3/8 ID 360175 8
98 NUT-HEX-NYLK, FLG .250"-20 ZP 8165001 2
99 SCREWCAP 1/4-20x1 1/2" 8041009 1
100 HARNESS WIRE AE 360316 1
101 BRACKET MOUNT SWITCH 430141 1
102 SWITCH ON-OFF 500281 1
103 NUT - PAL 3/8 360218 2
104 CLUTCH LABEL 830503 1
105 NUT LOCK 5/16 -18 THIN 8161041 4
107 PLASTIC LANYARD 360243 2
109 CAP WATER TANK 360256 1
110 SCREW SELF TAP 1/4-20 x 5/8" 890359 1
111 WASHER - EXTENSION 810652 2
113 PLUG DRAIN 1" 360293 1
117 RETAINER 3/8" 360279 2
118 LOOP FOLDING HANDLE 350138 2
123 BOLT SHOULDER 3/8 x1 1/4" 360284 2
124 LABEL AE BADGING 360395 1
125 LABEL LOGO CIRCLE 3.5" 100387 1
126 GRIP 400570 2
127 1/4 WASHER FLAT FENDER 8172019 1
135 LABEL MADE IN U.S.A. 520116 1
136 SCREWCAP 1/4"-20 X1 1/2"HCS ZP 8041008 1
137 BOLT CARRIAGE 5/16"-18 X 2" ZP 8024044 2
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| REAO2 ENGINE PARTS LIST

ITEM DESCRIPTION AE402V

NO. Part No.
1 FRAME ASSEMBLY WA AE402 360324
4 BEARING 3/4" PILLOW BLOCK 350133
5 CARRIAGE BOLT 3/8-16 x 1 1/2 8024060
6 FRONT AXLE ASSY 360332 1
7 KEY SQUARE 3/16 x 3/16 x 1.25 9201080 3
8 WHEEL 10.5" SEMI PN. W3/4" KEY ED HUB 360388 2
9 FENDER WA SHER 5/16" 8172020 2
10 WSHR-STL, BLV .322" X .938" X .072" MZ 8181014 2
11 SCREWCAP 5/16-18 x 1" 8041028 2
12 GUARD DIFFERENTIAL AE 360248 1
13 SCREW SELF TAP 1/4 x 1/2" 890359 2
14 JACKSHAFT AERATOR ASSY 360331 1
15 BEARING 1" PILLOW BLOCK 810700 2
16 NUT-HEX-NY LK, FLG .375"-16 ZP 8165003 28
20 BELT 4L x 43" POWER RATED 360120 1
21 CHAIN #40 x 94 PITCH O-RING (WHEEL) 360115 1
22 CHAIN #40 x 76 PITCH O-RING (TINE) 360114 1
23 PULLEY IDLER 4.5" 500270 1
24 ARM IDLER WA 510199 1
25 BRACKET MOUNT IDLER 360121 1
26 BELT FINGER FRONT AE 360219 1
27 SCREWCAP 3/8"-16 X 2" HCS ZP 8041054 1
28 BOLT SHOULDER 1/2 x 1 500114 1
29 SPROCKET IDLER 17T x 5/8" BORE 360116 2
30 SPACER SPROCKET IDLER 2.5" 360123 1
31 SCREW CAP1/2-13x 4 8041106 1
32 SPACER SPROCKET IDLER 1.175" 360124 1
33 SCREW CAP1/2-13 x 3" 8041102 1
43 WASHER FLAT 3/8 SAE 8172009 11
44 CARRIAGE BOLT 3/8"-16 X 1" 8024058 2
49 FLAT WASHER 1/2" 8171006 4
50 NUT-HEX-NY LK, FLG .3125"-18 ZP 8165002 7
55 CABLE CLUTCH ASSY 360313 1
59 SCREWCAP 3/8 - 16 X 1/2" 8041052 24
60 PULLEY ENGINE 610417 1
61 SPROCKET 42 T 1" CENTER HOLE 360350 1
65 TINE 360100 24
67 SPACER SPROCKET AE REEL 360351 3
72 SCREWCAP 5/16"-18 X 2 1/2" GR 5 8041034 g
73 TINER ASSY AE401 360352 1
74 SCREW CAP5/16 - 18 x 1.5" 8041030 4
75 WASHER FLAT CUT 5/16 8171003 4
77 LABEL WARNING FUEL EN/SP 100261 1
78 LABEL DANGER GUARD 900327 2
80 NUT LOCK 1/2 -13 THIN 8161044 2
90 ENGINE, VANGUARD 203CC W/6:1 AT 3 382323 1
106 WASHER 1.062" ID X 1.75 OD 8172021 [3OR4
108 CHAIN MASTER LINK 360205 2
128 WASHER 1/4" FC 8171002 3
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